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Study on the Open Hearth Dust.
(Research on the treatment of the ironp
industry dust— 1) ‘
Dr. Takaaki Simose, Kazuo Kunii,
Kastumi Kakiuchi, Raigiro Nisida
and Tosio Sakurada.
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Table 1. Chemical COmp051t1on of dust (wt %)

y Fego3 ] FeO | Zn0 1 PbO | SnO; J CuO Si0, MnO | AlsOs CaO

64°52 ! 2°10 ‘ 28763 ! 312 ) 1-02 { 0-31 1724 0-31 1-64 L 0"11

Table 2. Change in chemical composition of dust by refining periods (wt %).

S FeaO;; Zn0 | $n0,| PbO | Cu0 | S0, | Si0: |A1:05 | MnO |Cr,04 Remarks
— et . e T T T (e [ouos | ol | Préss serap 2%
Charging | 20°%6| 57°77 1.40 | 3:04 | 7°16 | 716 | 3°77 [3°32 | 0°24 | tr (C==O,08AVO.1§%?)
period . . . vasl | o . . . Press scrap 22%
N 21-34) 5663 180 | 3°01 | 6'86'| 7706 | 354 | 321 | 021 | tr | (Corizg) -
S R DR T T e et TR S | Pr ap 229
Bessemering | 60°90 23°99 0°54 | 4°01 | 059 | 4'53 | 072 | 1°31 | 0°51 | 0°08 | (20 05 20. 12;2)
period . Press scrap 22%
- (initial) | 3863 46727 1°35 | 2:20 | 0°19 | 4°43 | 1°38 | 0°73 | 0°39 | tr (G 20 1295)
] - crap 229
Bessemering | 67°84] 18°07| 0*61 | 281 | 0740 | 378 | 0763 | 1°06 | 0*42 | 0*15 féfff;fbsﬁlé-lzéﬁ>
period : : Press scrap 22%
(middle) | 66709| 2427|053 | 158 | 052 | 3:09 | 0°78 | 0°43 | 0°40 | tr (C<0m2%)
v . ) -an 229
Bessemering | 72°70| 12°57) 061 | 227 | 0"61 | 4°14 | 1796 | 186 | 046 | 0"12 féessosgarw% 125//2)
perio - Press scrap 22%
~ (nal) 6439] 21°84) 082 | 2:01 [ 2115 | 4°37 | 08¢ | 1°62 | 086 | tr | (Clor129)
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Fig. |. Relation between chemical composition

of dust and refining period.
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Table 3. Physical property of dust II1. & =
Sedimenta- | Mwn'lﬂhﬁ_‘ﬂdbwmww éHM@I%ZvTW®9zh%J%kLT%@w$
ting © particle | Specific Bulk | . 2 OTRLR (A FLRE & TE
velocity | size l gravity ; density RSy, AERHIMETL R KU b e DERER OHH IR
(cm/mn) | (mm) : Rfe&TH
; l 0-03 c20 | 1-46 1) 25 FF & 2 M3k 65% O Fex0s, §9 29% O
J Zn0 % EFA & U Higho 47 &£ & bic Fe:0s ASHEND
Table. 4 Results of magnetic sparation.
Tail | ,
No Flux density | Coni:entrate o ,_f’: o B Yield (%)
. i . .
(gauss) i Fe 9 ZnO % Fe % | Zn0 % ] (magnetic material)
1 0°26x 108 — — | aaer 1 21022 0
2 0°53% 103 — — 4451 - 2005 365
3 065X 103 44°99 2010 44422 ; 20-0¢e 3727
4 0°90% 103 45+ 10 2375 — ' — 9624
5 1424 X103 44-52 21-02 g — — 8942
6 159X 108 44+52 21+73 i — r — 9892

Concentrate: magnetnc materlal

Tall nonmagnetic mater1a1
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Studies on  Elimination of Fe,0;-
Enriched Dust that Sticked to Checker

Bricks of Open Hearth Furnaces.
Tsuneo Kinoshita, Shigetoshi Sakai,
Yasuo Koike, Shinji Kaneko
and Kiyoshi Saito.
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Table 1. Variation in hardness and chemical composition by reducing operation
at high temperature. (Size of samples...... 10X 10X 10mm)
; : Hardness ] . es
. i Weight | (Mean value of\ | Chemfxcal co(;npo§1t1on
Red““g‘é temp.  ~olors No. |reduction 4 samples. (after reduction)
P [%] before after | '
‘ f : operation [operation‘ ZnO FeO Fe:0,
Original sample [ " Black — 0 - — 3-21 tr 84+06
. Unchan- 1 82 5°5 09 . s i .
700 i ged 2 -89 gl 05 - 3°72_ | 63 52,Vi 20°25
1 -~
| Grayish 1 97 84 0°2 . . .
800 , & black 2 10°4 267 5%* 51 4706 5783 20m42
. 1 : ) i
1 183 7°1 0°4 | . .
1,000 ’ Gray 2 l 19+9 124 0°2 1°37 85+22 tr
{ .
1,200 ! ' * . :
| Black 1 [ 254 5°5 ///
* Hardness means the maximum pressure when sample was compressed to crushing.
*kk

No. 2 sample, reduced at 800°C was very

hard probably because of slag contained.
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